engcon’ SPARE PARTS

SK10 without Sleeves

Published: 2014-04-30 Drawing No:1024410/A
POS DESCRIPTION PART |QTY COMMENTS
1 |Main frame SK10 1000003 1

2 |Arm SK10 1000114 2

3 |Bushing 40/44/55x40 630404 12

L |Expander pin 402903 6

5 |Expander pin 402904 1

6 |Link 1001031 1

7 |Cylinder SK10,15 201005K 1 |#80/40x320

8 |Clamp Bracket 790103 1

9 |Accumulator 790102 1

10 [Flat Washer 611005 2

11 |Hex Head Screw 8 x 16 610122 2

12_|Adapter 110122 1

13 |Sealing washer 06 (3/8") 10703 3

14 |Hose accumulator 740914 1

15 [Banjobult 110272 1

16 |Hose feed, short 740915 1

17 |Sealing washer 08 (1/2") 710704 A

18 [Banjobult 10274 2

19 |Hose feed, long 740916 1

20 [Grease nippel M10x1 11410 2

21 |Adapter 110191 1

22 |Skims SK10ST 403642 2 |Thickness 1 mm

23 |WEAR PLATE, SK-10 302094 2

24 |Screw 5/8" L=52 660406 14

25 |Hex. Nut 5/8" 660407 14

26 |Skims SK15 50x40x2 1024927 L |Thickness 2 mm

2% |Skims SK15 50x40x1.0 650523 4 |Thickness 1 mm
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